
SERVICE PARTS LIST MODEL PART NUMBER
STORM UNIT 4KW OHV PM0534202.01



REF.             PART                                     DESCRIPTION                                    
NO.             NO.                                                                 QTY

1 Note A Engine, 8.0 HP Robin OHV 1
2  0050236.01 Adapter, Engine 1
3  0000919.01 Bolt, Wz 3/8-16 x 3/4 4
4  0051027 Rotor, 4 KW B/S 1
5 Note B Washer, Lock  5/16 4
6  0050788 Bolt, Hex  5/16-24 x 6-1/4 1
7  0054067 Stator, 4 KW, 60 Hz 1
8   0034801 Connector Hsg. Set, Endbell 1

10 0050466.01 Endbell, Wired Complete 1
10A  0050439 Brush, E-4R 2
10B  0035188 Bearing, Needle FTT-1212 1
10C  0034819.01 Capacitor 1
10D  0006296 Diode Assembly 2
10E 0038976 Heat Sink, Diode 1
10F 0048844 Cover, Brush 1
10G 0049071 CB 20 Amp 2

11 0050613 Bolt, Hex Hd  1/4-20 x 5 1/2 4
12  0008854 Lug, Ground 1
13 Note B Washer, Flat 1/4 4
14 Note B Washer, Star External 1/4 1
15 0040832    Nut, Nyloc 1/4-20 8
16 0056162 Carrier, Assy 1
19 0051094 Isolator, Engine 2
20 0051094 Isolator, Stator 2
21 0050134 Bracket, Stator 1
22 Note B Bolt, 5/16-18 x 1-1/2 3
23 0048736 Nut, Nyloc 5/16-18 5
25 Note B Washer, Flat 5/16 6
28 0049224 Assy, Ground Wire 1
29 Note B Washer, Star External 5/16 2
30 Note B Bolt, Hex 5/16-18 x 3/4 1
32 0047796 Spacer  .75” 1
33 0051537.01 Shield, Heat 1
36 Note C Tank Assembly, Complete 1

36A 0055340 Cap, Fuel 1
36B 0049114 Fuel valve with Bushing 1

38 0048243 Bushing, Step 4
61 Note B Washer. 5/16 Wide 4

SERVICE PARTS LIST MODEL PART NUMBER
GEN, POWERBASE 4000 OHV PM0534202.01


